E-1 fi#h%8 5 B CRANKCASE ASSY

TS FHMAENRT F WL K Description % % # I
S/N Part No. Quantity | Remark
1 11115 Bk Drain plug 2
2 11116 U 1 2 2 ) Wahser, drain plug 2
3 11120 thihhEt 38 X58 X8 Oil seal, crankshaft38x58x8 1
4 11110 i EiEE Ry Crankcase 1
5 12217 R AR S Gasket, labyrinth gland 1
6 12213 HESH Gland, labyrinth 1
7 26113 TSR Fy Washer 3
8 | 26112/168F AT B Split pin 2
9 11130 W HEAT i E 8x14x5 Oil seal, regulating sway bar i
10 | 26111 WA Regulating sway bar 1
11 GB/T290 R RQ8x10%12 Roller bearing 2
12 13142 B Plug, oil passage 1
13 | GB/T276 A 6003 Bearing 6003 1
14 | 11119 0 BRI H{ [ ¢ 13X2.5 O-ring 1

4




E-1 thihf8 BB CRANKCASE ASSY

FIIFRMRE ) wmpan Description #k || &
S/N Part No. § P Quantity | Remark
15 GB/T6177.1 W2 EF M10 Nut M10 1
16 27411 0 B HE 13X 1. 4 O-ring 1
17 | 27400/173F Bl A% R Oil sensor 1
18 GB/T16674 WA M6 X 16 Bolt M6x16 2
19 | 19311 it A AR 1 Slide plate, crankcase I 1
20 | 19315 it Al 4 A 1 Slide plate, crankcase II 1
21 GB/T16674 EFE M6 X 12 Bolt M6x12 4
22 | 20150 RS Nipple, exhaust 1
23 24100 B HAL K Motor, starting 1
24 | 24143 s HLERIH ¢ 10X 12 | Dowel pin, Motor, starting 2
25 | 24141 BRI MILEREA S Connecting member set, starting motor 1
26 | 24144 AR UL M8 X 110 Bolt M8x110 2
27 19213 RSB TR Stud 2
28 19143 ERE Pipe, exhaust 1




E-1 gh#h%8 8 B CRANKCASE ASSY

a—a

U 1—= =1
= =
_13 < N T—= B
‘-"L ~ / =
=

FYIERENT ) ewuan Description nE &
S/N Part No. P Quantity | Remark
29 | 19144 FREERAE Clamp set, exhaust pipe 1
30 19144 BEREERX Clamp, exhaust pipe 2
31 15253 () Valve piece 1
32 | 24145 EEAR Line bar borad 1
33 GB/T16674 IR M6 X 16 Bolt M6x16 2
34 GB/T16674 AL M6 X 32 Bolt M6x32 2

6




E-2 B4 % 41/ CRANKCASE COVER ASSY

FS|FHERS F W4 42 Description % % &
S/N Part No. Quantity | Remark
1 11211 il Crankcase cover 1
2 12118/1P64FV YEAE M8 X 50 Bolt M8x50 9
3 11120 ithéhahid 38 X 58 X8 Qil seal, crankshaft 1
4 15200 HLIHUETE 2% 5 K Qi filter Assy 1
5 GB/T5789 I M6 X 28 Bolt M6x28 3
6 15114 PR SNE T Rotor, outer, oil pump 1
7 15113 HIMERNET Rotor, inner, oil pump 1
8 15115 GRS Shaft, oil pump 1
9 15112 GIRGESS. Cover, oil pump 1
10 | 15117 IR A Set pin, oil pump 2
11 GB/T70.1 BEET M6 X 16 Screw M6x16 2
12 | 15122 MBS HR AT Inserter, driven gear 1
13 15111 GRS i S R ke Oil pump Transmission sell 1
14 15100 L1 E= 955" Oil pump Assy 1




E-2 B4 % 44 CRANKCASE COVER ASSY

FHIFRENT ) g an Description LS|
S/N Part No. Quantity | Remark
15 15118 HAER Spring 1
16 GB/T308 (B MEkS$9.5 Ball S $9.5 1
17 11114 HR AR A Gasket, crankcase 1
18 [ 11113 SE L 4H Set pin 2
19 | GB/T5789 12 M6X 18 Bolt M6x16 3
20 | 15250 HLhEMA & Gauze set 1
21 25112 WEEE Sliding sleeve 1
22 | 25113/168F WEBERF Washer 1
23 | 25117/173F AR Snap ring 1
24 25114 HE G Flying block 3
25 | 25111 HE MBI R Driven gear, regulator 1
26 25116 K Pin 3
27 | 25118/173F MR Washer, driven gear 1
28 | 25115 A Regulating shaft 1




E-2 #4554 CRANKCASE COVER ASSY

FE[EBARE | 2wmom N BE | &%

S/N Part No. Quantity | Remark
29 [ 25110 TE B R A LA Driven gear, regulator assy 1
30 15510 Bl R 28 Dipstick with seal 1
31 11115 HETRE:2 Plug 1
32 | 15248 O B ¢ 13X2 O-ring ¢ 13x2 2
33 15211 HUh IR 25 1 Sump leaching of seat 1




E-3 &3k RT3k 2% ¥ CYLINDER HEAD & CYLINDER HEAD COVER ASSY

g

K g -3
i

F5 | F@ARS =T W M4 4 W Description % & & I
S/N Part No. i p Quantity | Remark
1 [ 15610 Bz Oil plug 1
2 15612 L 2 5 = Seal 1
3 GB/T16674 124 M6 X 12 Bolt M6x12 18
4 12312 ALk | Cylinder head cover Assy I 1
5 12212 ATk 2 % EH Gasket, cylinder head cover 2
6 19114 LR RE () wind cover(—) 2
7 GB/T5789 I M8 X 16 Bolt M6x12 2
8 12131 AECAEE ] Cylinder head Assy 1 1
9 24146 mIFZH Bolt M8x16 2
10 12118 RELL IR Bolt M10x80 8
11 | 27100/173F KA 3 F6TC Spark plug F6TC 2
12 12117 SEELEMA $12X16 | Set pin 4
13 12120 TR Gasket, cylinder head 2
14 19121 TERE] Lead wind cover 1 1

10




E-3 5403k KMk % S CYLINDER HEAD & CYLINDER HEAD COVER ASSY
gl

G
4 3
4
B ) g

FS | FRAERS F W M 4 R Description % E & i
S/N Part No. Quantity | Remark
15 27500/173F B il S Diode 1
16 GB/T6177.1 PEEE M5 Nut M5 2
17 12142 Rk 11 Cylinder head cover Assyll 1
18 | 12141 SHEREE 1T Cylinder head Assyll 1
19 19131 TEREIL Lead wind coverll 1

11




E-4 [l 75 ZEHF 5 5 CRANKSHAFT, PISTON, CONNECTING

FEI\RBERS ] 2w Description nE | &I
S/N Part No. i P Quantity | Remark
1| 13411 EEH | Piston ring 1 2
2 13412 EER I Piston ring 1 2
3 | 13422 e Side rail .
4 | 13421 W Expander 2
5 13420 TER A Scraper ring set 2
6 | 13313/173F SR Piston pin circlip G
7 |13311 i Piston 2
8 13312 TE2EEH Piston pin 2
o |[13121 AT Connecting rod 2
10 | 13122 SERT i Connecting rod cover 2
11 | 13123/173F AT IR Bolt 4
12 | 13400 gﬁgﬁﬁ Piston ring set 2
13 | 13120 4 i 2
14 | 13115 EREE =00 iﬁ?ﬁiﬁgiﬁﬂfsy I
15 | 13110 itk Crankshaft !

12




E-5 SR A S 51 E 44 COMBINATION OF CAM SHAFT & VALVE ROCKER

3 28> >
( @;—2 3\ Z @10 17

T b 1

\ 3 -l 5 11 % @\ /B

Fu | FEA RS F WM 2 W Description % % &
S/N Part No. Quantity | Remark

1 14314/173F ATTIE BRI R R Lock nut 4
2 14312/173F P55 A4S Sleeve 4
3 14311/173F HITEE Valve rocker 4
4 14313/173F A B BRI T A Adjusting bolt for valve gap 4
5 14310 /173F AITEEREA S Valve rocker assy 2
6 14221/173F HEAT 35 Pusher guide 2
7 14220 HEFFEH 1 Pusher 4
8 | 14416 /173F ST Cap 2
9 14413 /173F BEAR) A Spring seat, intake valve 2
10 | 14415/173F AR e Spring seat, exhaust valve 2
11 14100 RITHE Valve spring 4
12 14417/173F HAHE T Spring retainer, exhaust valve 2
13 14420/173F i Seal 2
14 14411/182F A Intake valve 2

13




E-5 LR EEELA 4 K 1HREB 44 COMBINATION OF CAM SHAFT & VALVE ROCKER

%'Z/\T 8 10—-@ g /3/\“1"-%
( \ %_;@%iu 9@ /1 %‘%@/7

D @ @ @n "04 y /5

\-i 4 )' 12
\/é' " @m% . @ b 7 ‘f\/

ES|RRARE ] g an Description e I
S/N Part No. Quantity | Remark

15 14412/182F HA0 Exhaust valve 2
16 14500 TREEEHS Rocker arm Assy,lower 1
17 11113/173F ENLHH d8X12 Set pin ¢ 8x12 1
18 GB/T16674.1 BEAE M6 X 22 Bolt M6x%22 1
19 GB/T16674.1 BEAE M6X 16 Bolt M6x16 1
20 | 14100 MR HRERA S Camshaft assy 1

1

21 14114 MR A Adjusting washer




E-6 1L 38 A 5% B CARBURETOR ASSY &INLET PIPE ASSY

P e by \ [g ; 33 |
13{_‘_\.7-:;.; gl _'”‘——16 . 1?1&_‘& ;::2} |
Gpe B | |
""_1614 & \ 36 U _38 |
a |" 2P (Oi 4
| 36-i Fa8/ | @
32;@% b | L4
| a0 iR ﬂ:) ) .I 543
\ 40 u :[
RO FEANT o w Description nR | & &
S/N Part No. P Quantity | Remark
I 16660 i A A filter subassembly for fuel 1
2 16622 mmER ] Clamp, pipe I 3
3 16714 b ZE e Inlet pipe, fuel pump 1
4 16716 RHER R E Vacuum pipe, fuel pump 1
5 16937 e Clamp, pipe I 3
6 16700 SRR E 95y Fuel pump Assy 1
7 16715 FhR L E Outlet pipe, fuel pump 1
8 GB/T16674.1 BEFE M6X 12 Screw M6x12 3
9 16712 H#p | Washer I 1
10 | 16711 VMR SCHIR Outlet pipe,facing bar 1
11 16717 #E 11 Washer II 2
12 | 17211 HRE Inlet pipe 1
13 GB/T70.1 IZEHE M8 X 50 Screw M8x50 4

15




E-6 fLyh28 Bk 5% B B CARBURETOR ASSY &INLET PIPE ASSY

2ug7 !
r
3+ o2 / 1TRRAT }
AN ) |
"N 2 a8
YTaa s S
8 i WAL /
11-0 &
2 ~N13
13-Fop 0 “\:':!' 516
L o2 g -’ I
Yo g g nbl 13
Lo _’;ﬁl 3 ‘./ l._.ll 5
v 14 < "
7 SS=u43
FE | F AT F W AF 22 W Description ﬁﬁ &
S/N Part No. Quantity | Remark

14 16113 A A Carburetor gasket 2
15 16120 B LR Connecting block 1
16 17219 HROBA Inlet gasket 2
17 | GB818-85 JBET M3 X 4.5 Scew M3X4.5 2
18 16321 BT Choke patch 1
19 16111 Ak, M 25 4 44 Noumenon, carburetor 1
20 16322 F‘ﬂﬂl:ﬁﬂi Choke shaft 1
21 | 16325 PELX 1B A Dusttop 1
22 | 16262 HA# Throttle shaft 1
23 | 16269 WARITaAmH Sloar term ouch 1
24 | 16267 TR ER R Sloar term retotion 1
25 | 23243 ?ﬁf*ﬁé Spring 1
26 | GB/T848 e Washer 1




E-6 1r.7h 28 Bk 358 B CARBURETOR ASSY & INLET PIPE ASSY

el 1
3‘( Q2 /' 1TRRAT
RN 7- 7f Y
5% T ’ zf" 18- |
950, ;};58‘ 5 /
8 -ﬂ-t _
11 4%
o112 13
13- (e
m; ;} 16
.* s Ve h-ls
k- 14
| 40 F!’la.I / Vi ~v43
\. wld /|
—— = J
FEIFRERT ) g Dt B | &
S/N Part No. Quantity | Remark
27 | 16328 TR EELIEE Orientation rocker 1
28 | GBT93 #E D5 Spring tray 1
29 GB/T6173 JEEE M5 X 4 Nut M5 X4 1
30 | 16261 A A Throttle patch 1
31 | 14128 IS A Needle valve, float 1
32 | 16241 E&AL Orifice, Main jet 1
33 | 16221 &7 T Floater 1
34 | 16222 I Floater pin 1
35 | 16216 F T R Gasket, float chamber 2
36 | GB818-85 URET Hax 14 Screw M4X 14 4
37 | 16211 #?3% Float chamber 1
38 16373 LA 1) 2 Electromagic chamber 1

17




E-6 ALy 28 M AR HES & S B CARBURETOR ASSY &INLET PIPE ASSY

P55 F®AERS F ¥4 2 Description £ % &
S/N Part No. Quantity | Remark
39 16370 B, 1 1R Electromagic 1
40 GB818-85 BEET M5 X 12 Screw M5X12 2
41 17212 HREFEHE gasket, inlet pipe 1
42 17230 TR REBEAE Bracket, air cleaner 1
43 GB/T16674 1k B8R IR A M6 X 120 Bolt M6x120 2




E-7 25 3EE % 5 AIR CLEANER ASSY

Fe EBHEARS 2 W 4 B Descrinti BE | &1
S/N Part No H » escription Quantity | Remark
1 17131 TR P Alir cleaner housing 1
2 17150 TR R Clamp, air cleaner 4
3 17115 7R R AR I8 R AR Air-duct cover 1
4 GB/T16674.1 24 M6X 32 Bolt M6x32 2
5 17120 A Filter element 1
6 17112 USRS I Air cleaner cover 1
7 17117 ZE RS IRIE Bolt, air cleaner 2

19




E-8 W5 2414 MUFFLER GEERH:)

HE | £

Quantity | Remark

— At A

=
S
~ud
(=]
= B
: 2
S| oqd
TEL
o
H2ER
253
mcc
vy M
€
&
-.II
~ O LD
2284
m X X
_m_? $==0
R
T B B 3
i
£z
= 5l RE
EaSrER
W 288
Wz e
._L?/.S

20



E-9 %34 &4 REGULATING CONTROL SYSTEM

18

FE[FBERT| o s - B E | & i

S/N Part No 3 & eseriptio Quantity | Remark
1 26210 TR S AR A A Regulating board 1
2 26115 T R AT Pulling rod 1
3 26117 B#E Back spring 1
4 26121 BELR T R2AT IT Choke link I 1
5 26119 BRI AT T Choke link I 1
6 26116 TR R R A Lock bolt 1
7 26114 R Regulating arm 1
8 GB/T6177.1 W B M6 Nut M6 1
9 GB/T16674.1 WEAE M8 X 16 Bolt M8x16 2
10 | 26215 TE Regulating spring 1
11 | 26118 TR E Fine regulating spring 1
12 | 26430 FWHE Hand grip assy 1
13 | 26115/168F IRk Clamp, regulating sway bar 1
14 16114 BELARLTTFF 2% Switch, choke 1

21




E-9 5% 4| 24 REGULATING CONTROL SYSTEM

? ‘
1 By = 12
I ) T |
‘8 AR |
| = 18
8 |
9
B FRMENS F W4 2 W Description 5 & & I
SN | PartNo H P Quantity | Remark
15 26122 BE R A 3 T Clamp, Choke link 1l 1
16 26112 R TRAT 83 | Clamp, Choke link I 1
17 | 26112 TEBAT R Clamp, pulling rod 1
18 | 26261 FHR Hand grip 1
19 | 26262 X5 Support frarme 1

22




E-10 ¢##4 FLYWHEEL

4
s | EBHERS WE # E
S/IN Part No F WAL K Description Quantity | Remark
1 24130 &AM Charge up electrification assy 1
2 | GB/T16674.1 U2 FE M6 X 32 Bolt M6x32 2
3 23300 CRAE Flywheel 1
4 23319 TEBN Washer, flywheel 1
5 23317 TR M20X 2 Nut M20x2 1
6 19111 KE R Flywheel fan 1
7 19151 TR XU AR Flywheel fan press board 1
8 GB/T5789 PR M8 X 16 Bolt M8x16 3
9 19221 FRAR Wind plate 1
10 GB/T5282 B BEAET st4.2X 19 Screw st4.2x19 2
11 19210 R R A Fan hood assy 1
12 GB/T16674.1 WEAE M6 X 25 Bolt M6%25 2
13 GB/T6177.1 125 M6 Nut M6 4

23




E-11 f: K& B 44 IGNITION COIL

3
|
Fe | FEBHERS o HE % &
S/N Part No T WA BT Description Quantity | Remark
1 27200 Mk E A | Ignition coil assy 1 1
2 27330 PG ATIE Flameout one-way of organ 1
3 27600 Bk GBIl Ignition coil assy I 1
4 19213 B R XK R A Stud 2
5 GB/T16674.1 WZHE M6 X 32 Bolt M6x32 2
6 GB/T16674.1 R M6 X 12 Bolt M6x12 1

24




E-12 @zl g B GEAM

16—
Fe | FEBHEAT L WE %
S/N Part No T WA B Description Quantity | Remark
1 24217 e Clamp ring 1
2 35413 PRI R Gasket 1
3 24211 BEHIER &= Control front cover 1
4 24212 BEHa N E Fixed mount 1
5 24215 A BHRLIT % Key switch 1
6 31248 1R Safety 1
7 31280 ZRE Diode 1
8 24213 BHIS G & Control rear cover 1
9 24214 JG SRR IR Attachment bolt 1
10 | 24220 LIRS Circuit protector 1
11 | 28412 LR IR B Fixed mount 1
12 | 28413 FE Spring 1
13 | 28414 LR ER ORI AR1E Circuit protector cap 1
14 | 51125 LB RIPSHES Circuit protector assembled 1
15 GB/T 818 +72RELEET M3X 12 | Bolt M3x12 2
16 31258 AL Key 1

25




E-13 8ifid% CRMELEIhERIERER)

“o
I
2
FE | FEBHERS E & # &
S/N Part No F WAL LI Quantity | Remark
1 35318 BE Rectifier 1
2 GB/T 16674.1 BEAE M6 X 12 Bolt M6x12 1

26




E-14 57 EMBLEM

[ eagmanrgy |

B 08T LB, @R o000 B

ARMRATD. RAFHE. FARES

nam. FRXISBNARRF
MAINTAIN AIR CLLANER

Chean up a1 Cutsa solveds and 30 op coie
cven S0 drarernery H o wally dungy

saiunears) ad U wrnes

¢ ol il wlurshd. sueas st cawane wil

ks cng-

2

5_

s smaea s =R
6
|
L F
) SR, HAERAHARAKENN.
AH—-RES BN, AXIEMIRME. ASDRMRMH.
RAEZAREA. CAUTION
WA_RNlNG o Before operation, be sure 10 add
Among cngine cxhaust cmissions,there specitied engine oil inta the crankcase.
toxic CO. so never use in an enclosed ) )
room without good ventikation. Plcase reter 10 the OWNERN MANUAL
tor turther information.

Fs

FHHEARS

=

# i

Ref.No. Part No FHAEH Description Quantity | Remark
1 91121 B5NETE Model label 1
2 91113/168F TR RIENETE Emblem, maintenance of air cleaner 1
3 91114 Rl Emblem, tortoise and rabbit 1
4 91112 HE R RETE Emblem, adding oil 1
5 91155/168F FE—EANEE Emblem, Notice: CO 1
6 91126/168F R U B BT Emblem, Note: read the instructions 1
7 91148/168F FEFARMALMNEYE | Emblem, Note: add oil before using 1

27




